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RTREBREGHE, 2R, DO EPRARBEEEP P TF (The following samples was/were submitted and

identified by/on behalf of the client as) :

# 5% % #% (Sample Description) :  #éd% (ADJUSTABLE COOLANT HOSES)

HsnAl sk (Style/Ttem No.) : #5&.-84042, 84045

H A (Other Info.) :  POM

e f¥ B HA(Sample Receiving Date) = 2010/06/23

3K M (Testing Period) . 2010/06/23 TO 2010/07/01

RHAE K (Test Requested) : B8 RoHS 2002/95/FC B X 15754 EK. (In accordance with the RolS

Directive 2002/95/EC, and its amendment directives).

B FE(Test Results) : FHRTF—E (Please refer to next pages).

£3 (Conclusion) : RIWEP REEDARRL R 0 T ERoUS(2002/95/EC) R A RSB K
(Based upon the performed tests by submitted samples, the test
results comply with the limits of RoHS Directive 2002/95/EC and its

subsequent amendments).

Chemical Laboratory — Taipei
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[ A0 AR

(1) %-%BS EN 11227 3#B:2001, ARERBSTRRT R LRARAGSE. /
With reference to BS EN 1122:2001, Method B for Cadmium Content.
Analysis was performed by ICP-AES.

(2) %%US EPA 3050B7 %, ABERBESTRRTEHMARBRARNGSE. / With
reference to US EPA Method 3050B for Lead Content. Analysis was
performed by ICP-AES.

(3) %US EPA 30527 7, ARRMBESTRRTRIGERMBARESE. / With
reference to US EPA Method 3052 for Mercury Content. Analysis was
performed by ICP-AES.

(4) %#US EPA 3060A% 3, ¥AUV-VIS (US EPA 7196A) #2iR|~{54&4¥. / With
reference to US EPA Method 3060A & 7196A for Hexavalent Chromium.
Analysis was performed by UV-Vis Spectrometry.

(5) %%US EPA 3540C7 3%, ARMMAAM R/ HEMRARR 508 Foo 5 00 KBt &
%¥. / With reference to US EPA 3540C for PBB/PBDE Content. Analysis
was performed by GC/MS.

WX FH #(Test Method) :

W& K (Test Results) FfZ(Unit): mg/kg

RAAR BRF % ZF (Result) F AR W) RoHS
Methed A FRAE M4

(Test Ttems) (Refer to) No.1 (MDL.) (Limit)
43 / Cadmium (Cd) (1) n.d. 2 100
4% / Lead (Ph) (2) n.d. 2 1000
A& / Mercury (Hg) (3) n.d. 2 1000
=184% / Hexavalent Chromium Cr(VI) (4) n.d. 2 1000
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MAEE Tk 2% (Result) % AR R RoHS
Me thod A IRAE R4l
(Test Items) (Refer to) No.1 (MDL) (Limit)

% B XA / Sum of PBBs n.d. - 1000
— & W3 / Monobromobiphenyl n.d. 5 -
Zi&HE3X / Dibromobiphenyl n.d. 5 -
ZEME3K / Tribromobiphenyl n.d. 5 =
WA / Tetrabromobiphenyl n.d. 5 -
EAHEX / Pentabromobiphenyl 1.0 5 =
<A X / Hexabromobiphenyl n.d. 5 =
L& / Heptabromobiphenyl n.d. 5 -
ANEIEE / Octabromobiphenyl n.d. 5 =
AL 3 / Nonabromobiphenyl n.d. 5 -
+ i8R / Decabromobiphenyl n.d. 5 -
% AWM ¥ 44 / Sum of PBDEs e n.d. - 1000
— 5 KB / Monobromediphenyl ether n.d. 5 -
A& / Dibromodiphenyl ether n.d. B =
ZiRBiRE& / Tribromodiphenyl ether n.d. 5 -
v ;R X%t / Tetrabromodiphenyl ether n.d. 5 -
FiRBREE / Pentabromodiphenyl ether n.d. b =
iR X8t / Hexabromodiphenyl ether n.d. 5 -
L RBEREE / Heptabromodiphenyl ether n.d. 5 -
ANGREREEEE / Octabromodiphenyl ether T 5 2
FLRHE R BE / Nonabromoediphenyl ether nisd. 5 =
+,§E$3§Zér£ / Decabromodiphenyl ether n.d. 5 =
pli e z R4k (TEST PART DESCRIPTION):
NO. 1 : HEBB (2#) (ORANGE PLASTIC (2 TYPES))

f7E(Note) :

1. mg/kg = ppms 0.1wt% = 1000ppm

2. n.d. = Not Detected (i)

3. MDL = Method Detection Limit (% ZAHR4&MRAE)
4. "-" = Not Regulated (#IFIE{E)
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1) RIEACF SRR 25 0 S LR AE - (SRR FHmst) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr** test method excluded )
2) R AE : 581F / Name of the person who made measurement: Climbgreat Yang
3) w3 AFA AR [ Name of the person in charge of measurement: Troy Chang

K~ Wk / Cutting - Preparation

v

B4 E % / Sample Measurement
4% Pb ~ 43 Cd # Hg *kés Cr*
A 4 \ 4 b,
HRAET B RS WA Mot i 3 e BRI AT I AL( T & FH B A R AL Hiho B e /Add
#77=) | Acid digestion by suitable acid depended on Microwave digestion with HNOy/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v
l—‘ 3 /Filation '_i Itk B 3 R ATH LR
H [ Heat to appropriate
| s | Solution | #% ;& [ Residue | temperature to extract
¥ ¥
1) whiEsk [ Alkali Fusion Agpik LS | Cool
v 2) @suE# /HClto dissolve filter digestate through filter

| A A 3R T 4HE & | ICP-AES |

v

HaH W / Sample Material i sk sk fe 48 / Digestion Acid A EHBE /Add
i\, 4a, 4z, 74/ Tk, miEk, HEE GRS #Ak diphenyl-carbazide for
Steel, copper, aluminum, solder Agua regia, HNOz, HCI, HF, H:05 color development
3% | Glass #8888 / HNOJHF ¥
4, 44, 48, MK / Z [ Aqua regia
Gold, platinum, palladium, ceramic VAR AR AR ¥
42 / Silver #5&: | HNO; B iR 72 540 nm AR
# B / Plastic iEE, HA Ak, iEg, #E: / H.S0, H.0, HNO;, HC J A | measure the
#48 / Others e AAETEE 2 7 45 A% / Any acid to total digestion fﬁf?ﬁ%ame at 540 nm by
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%8B/ % 8B ke 547442 E | PBB/PBDE analytical FLOW CHART

1) X AB : 5834 [ Name of the person who made measurement: Roman Wong
2) M AF A Fk&E | Name of the person in charge of measurement: Troy Chang
ki RAL | First testing process — 3

4R A2 A/ Optional Soreen process «esssssssss

#2842/ | Confirmation process — « = «p

Sample/ # &

1

Sample pretreatment / # b AT 2

-IIII.IIlllllIIIIII...I.IIIIIIII...‘
- | ]
= Screen analysis / 1 & 447 =

"

-IllIIIIIIIllIllIIIIIIIII"III.I-II.
v

Sample extraction # & 25/

Soxhlet method # X ZEH s

[
v

Concentrate/Dilute Extracted solution
ETURRBINE
]
4

Filter /| ZE324:8

I
v

Analysis by GC/MS /
KA AE AR AT
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*% AL R (End of Report) #*

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company. Bl et » I8 S R R TAEA 2 PG EL T « AR R R A A RTEERTR] - Ao AR -

This decument is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible atmm.sgs.mmﬂanms,aug{fmd!m.mmand. for
t Attention is drawn to the limitation ofliability, indemnification

electronic format documents, subject to Terms and Conditions for Electronic Decuments a = l
_and’!uriadxcﬁon issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company's sole respensibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and

obligations under the {ransaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, ery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law, TWA 3 O 1 5 % 4
No. 33, Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan. /& b A T ¥ B AH %335

SGS Taiwan Ltd. )
t (B86-2) 2299-3939 f (BB6-2) 2299-3237 WWW.IW.5gs.com

& M M AR A TR 8]

1001

I Member of SGS Group




